
 

TB MED 577/ NAVMED P-5010-10/AFMAN 48-138_IP 
 

 

 

 

TECHNICAL BULLETIN 
 

 

 

 

 

 

 

 

SANITARY CONTROL AND SURVEILLANCE 

OF FIELD WATER SUPPLIES 
 

 

 

 

 

 

 

 
APPROVED FOR PUBLIC RELEASE; DISTRIBUTION IS UNLIMITED. 

 

HEADQUARTERS, DEPARTMENTS OF THE ARMY, NAVY, AND  

AIR FORCE 
 

 

 

1 MAY 2010 

 





 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

This page intentionally left blank 

 





TB MED 577/NAVMED P-5010-10/AFMAN 48-138_IP 

 

 

Army Technical Bulletin Medical TB MED 577 

Navy Bureau of Medicine and Surgery NAVMED P-5010-10 

Air Force Manual 48-138_IP AFMAN 48-138_IP 

 

 DEPARTMENTS OF THE ARMY, NAVY 

 AND AIR FORCE 
[...]
microorganisms and may be contaminated with chemicals or radioactive substances.  A few 

common sources of those kinds of contaminants include urban and agricultural runoff, industrial 

waste discharges, landfill leachates, septic tank effluents, and raw and treated sewage outfalls.  

When drawing water from a surface-water source, the intakes should be screened and carefully 

positioned in the body of water to avoid areas of likely contamination.   



TB MED 577/NAVMED P-5010-10/AFMAN 48-138_IP 

 

6 Part I – Multiservice – Chapter 2  

(3)  Ground water.  Ground-water sources in the field include existing wells and springs, 

and wells constructed by military engineers or local contractors.  Some ground-water sources 

may be used for drinking without additional treatment after the water quality has been confirmed 

by PM and it has been disinfected (2 mg/L FAC, 30-min contact time).  Ground-water flow 

generally follows local topography; therefore, latrines, septic tanks, and maintenance areas 

should be positioned at least 30 yards (yd) downgradient from any ground-water sources used to 

produce drinking water.  Drainage from these facilities should flow away from any water sources 

to prevent contamination. 

(4)  Host-nation municipal water systems.  Partially or completely intact host nation 

municipal water systems are sometimes available for use as water sources during deployments.  

Despite the ease of access and possible presumption that the water in these systems has been 

treated and is potable, the water in them is by military doctrine considered nonpotable until PM 

personnel have inspected the systems, tested the water, and approved it for use.  These types of 

water sources may appear appealing to use without providing additional treatment.  However, the 

local water treatment methods may be less than adequate, inconsistent, and unreliable, and the 

water may be contaminated after it has been treated through broken water lines or cross-

connections in the storage and distribution systems that are not readily visible.  Even if the local 

population appears healthy, they may have developed resistance to microbiological contaminants 

and tolerances for chemical impurities in their water through long periods of exposure.  The 

same contaminants could cause acute adverse health effects in unacclimated personnel, which 

would reduce unit readiness and could have adverse long-term health effects.  Further, the threat 

of intentional contamination of the local drinking water system by disgruntled individuals or 

terrorist groups must be considered.  It is important to note that most military water treatment 

systems employ reverse osmosis membranes (ROMs) that are sensitive to chlorine, so if chorine-

containing municipal water is to be treated with one of those systems, the water needs to be 

dechlorinated prior to treating it to avoid damaging membranes. 

 c. Commercial bottled water.  Commercial bottled water is drinking water that is sealed in 

bottles, packages, or other containers by commercial (nonmilitary) interests.  It may or may not 

have been treated prior to bottling, but should have been tested and determined to be potable.  

U.S. Army VS personnel approve commercial bottled water for use by military personnel both 

inside and outside the Continental United States (CONUS and OCONUS).  They inspect bottling 

facilities and test the water to ensure compliance with the acceptable manufacturing practices 

and sanitation standards in MIL STD 3006C.  A list of VS-approved bottled water sources 

worldwide is published by the U.S. Army Veterinary Command (VETCOM) in the DOD 

Directory of Sanitarily Approved Food Establishments for Armed Forces Procurement (―the 

Directory‖), which is available at:  http://vets.amedd.army.mil/vetcom/directory.htm.  The 

Directory can be searched by food item, vendor name, or vendor location.  In searching the 

Directory, it should be noted that bottled water can be classified by several different names, 

some of which include ―bottled water,‖ ―bottled potable water,‖ and ―bottled drinking water.‖  

Logistics personnel ensure that sources of commercial bottled water distributed in the field are 

listed in the Directory or have otherwise been properly approved by VS personnel.  PM 

personnel verify that sources are approved, test and monitor bottled water stored at depots and 

distribution points, and encourage proper storage and product rotation.  If necessary, PM 

personnel can extend the expiration dates of bottled water lots in 30-day increments after they 

have tested it to ensure it is still potable (see paragraph 4−14d). 

http://vets.amedd.army.mil/vetcom/directory.htm


TB MED 577/NAVMED P-5010-10/AFMAN 48-138_IP 

 

Part I – Multiservice – Chapter 2 7 

 d. Packaged field water.  Field-produced drinking water sealed in small containers such as 

pouches or bottles may be referred to as packaged or bottled field water.  Packaging of water in 

the field by military assets or contractors is a method of field water storage and distribution, and 

is addressed in paragraph 2–6b. 

2–4.  Bulk field water treatment 

a. General.  Water treatment consists of one or more processes that act as barriers to (or 

remove) unwanted impurities or contaminants in (from) drinking water.  Disinfection is a water 

treatment process that kills or inactivates pathogenic microorganisms in the water.  Water that is 

treated and disinfected is sometimes referred to as purified water.  The purpose of water 

treatment is twofold:  to reduce the concentrations of health-related contaminants in the water to 

levels that will make the water potable, and to improve its aesthetic characteristics to render it 

palatable.  Typical field water treatment processes include straining; chemical addition; 

coagulation; sedimentation; various kinds of filtration including multimedia, cartridge, 

microfiltration, and ultrafiltration; reverse osmosis (RO); carbon adsorption; and ion exchange.  

Currently, most of the water purification systems in the U.S. Military Services employ ROMs to 

provide the ultimate barrier to chemical, microbial, organic, and radiological contaminants.  

When functioning properly, the ROMs remove essentially all pathogens and reduce the 

concentrations of many dissolved chemicals of concern.  Military RO water treatment systems 

employ chemical addition and filtration systems ahead of the RO cartridges to remove impurities 

that can rapidly clog the ROMs.  The systems also have post RO cartridges of ion exchange and 

carbon filters that can be connected when necessary to remove certain chemicals that may pass 

through the ROMs.  These mobile water treatment systems are collectively called ROWPUs.  

They were designed to treat fresh and sea water, removing salt from the latter, using high-

pressure sea-water ROMs. 

b. Water treatment.  Military water treatment specialists establish sites and setup and 

operate ROWPUs, water storage facilities, and distribution systems.  They also monitor these 

systems to ensure that the quality of the produced water does not deteriorate and that the security 

and proper operation of the water systems continue.  Military water treatment systems currently 

in the inventory are described below. 

c. Military ROWPUs.  ROWPUs are generally used during deployments to treat field water 

because they can reliably and consistently produce potable water from fresh, brackish, and 

seawater sources.  The Marine Corps has a non-RO water treatment unit, the Lightweight 

Medium Tactical (LMT) freshwater purification unit, for treating only fresh water.  It is a 

diatomaceous earth-based filtration system.  Table 2–1 lists the military water treatment units 

and their respective production capacities using salt and fresh water sources, excluding the LMT.  

The listed units may be operated in the operational environment by either military personnel or 

civilian contractors.  Military ROWPUs are multiprocess systems that will remove all 

waterborne infectious microorganisms such as parasites, bacteria, and viruses.  The ROMs’ 

chemical removal/rejection capabilities are more variable (see para 2–4e).  In general, rejection 

of simple salts exceeds 98 percent or better, while rejection of small (low molecular weight) 

organic substances may be less than 50 percent.  Some inorganic materials, such as weak acids 

(hydrogen cyanide, for example), may also be poorly removed.  When there is a threat of 

contamination by highly toxic materials such as chemical warfare (CW) or nuclear agents, 

ROWPU product water is passed through activated carbon and ion exchange filters to ensure 

contaminant removal.  This additional treatment is also effective against most toxic industrial 

chemicals (TICs).  A properly setup and operating ROWPU with these additional treatment units 



TB MED 577/NAVMED P-5010-10/AFMAN 48-138_IP 

 

8 Part I – Multiservice – Chapter 2  

attached will produce safe drinking water from nearly any raw water source.  No other individual 

pieces or combinations of field water treatment equipment will remove as wide a range of 

inorganic and organic contaminants as completely as ROWPUs.  Types of military field water 

treatment units are described below. 

Table 2–1 

Military water purification equipment designations and capacities in gallons per hour 

Unit Salt Water Salt Water 

TDS Design Basis 

Fresh Water 

LWP 75 gph 60,000 mg/L 125 gph 

600 GPH ROWPU 450 gph 30,000 mg/L 600 gph 

TWPS 1,200 gph 60,000 mg/L 1,500 gph 

3,000 GPH ROWPU 2,000 gph 30,000 mg/L 3,000 gph 

150,000 GPD ROWPU 120,000 gpd 30,000 mg/L 150,000 gpd 

Legend: 

LWP = lightweight water purifier; gph = gallons per hour; ROWPU = reverse osmosis water purification unit;  

TWPS = tactical water purification system; gpd = gallons per day; TDS = total dissolved solids; mg/L = milligrams 

per liter 

 

 

(1)  The 125-gph LWP is used to purify water for small military units and detachments, 

Special Operations Forces, and temporary medical facilities during a range of contingency 

operations.  The LWP provides a more mobile, further-forward deployed water production 

capability than other ROWPUs.  The LWP incorporates many of the contamination barriers 

mentioned above, with its ultrafilter membrane pretreatment distinguishing it from other 

ROWPU process designs.  Figure 2–1 illustrates the basic water treatment processes employed 

on the LWP. 

(2)  The 600-gph trailer-mounted ROWPU incorporates many of the contaminant barriers 

mentioned above and is used for the production of potable water from fresh, brackish, and 

seawater sources.  Its functional equipment consists of various pumps and hoses, intake screens, 

chemical feeds, multimedia and cartridge filters, and a bank of ROM vessels.  Figure 2–2 

illustrates the basic water treatment processes of the 600-gph ROWPU.  The 600-gph ROWPU is 

being replaced by the 1,500-gph TWPS. 

(3)  The 1,500-gph TWPS is contained within an International Organization for 

Standardization (ISO)-compatible flatrack and is transportable by the load handling system or 

palletized load system trucks.  The 1,500-gph TWPS provides a means for producing a safe, 

reliable supply of potable water to support current and future forces.  The water treatment 

processes employed by the TWPS are similar to those illustrated in figure 2–1 for the LWP with 

the exception that the ultrafiltration membrane is replaced by a microfiltration membrane in the 

pretreatment system. 

(4)  The 3,000-gph ROWPU is similar to the 600-gph ROWPU in terms of treatment 

processes but has a larger capacity.  It is contained in a special 8-ft by 8-ft by 20-ft ISO container 

with an overpack.  The 3,000-gph ROWPU is mounted on a standard 30-ft military trailer and 

can be shipped aboard U.S. Air Force aircraft.  Detailed descriptions of the equipment and 

operations of the 600-gph and 3,000-gph ROWPUs are available in Field Manual (FM) 10–52–1. 

 



TB MED 577/NAVMED P-5010-10/AFMAN 48-138_IP 

 

Part I – Multiservice – Chapter 2 9 

 

 

 
Figure 2–1.  LWP and TWPS ROWPU water flow diagram 

 

Feed Water 

Pump 

Strainer 

 

TDS Meter 

Calcium 

Hypochlorite 

 

Sequestrant 

(Scale Inhibitor) 

U
lt

ra
fi

lt
ra

ti
o
n
 o

r 

M
ic

ro
fi

lt
ra

ti
o
n
 

M
em

b
ra

n
es

 

Turbidity 

Meter 

RO Vessel 

Carbon and 

Ion 

Exchange 

Filters 

(optional) 

Brine/Reject Water 

Backwash 

Wastewater 



TB MED 577/NAVMED P-5010-10/AFMAN 48-138_IP 

 

10 Part I – Multiservice – Chapter 2  

 

 
Figure 2–2.  600-gph and 3,000-gph ROWPUs water flow diagram 

 

 

(5)  The 150,000-gpd skid- or barge-mounted ROWPU is designed to operate on seawater 

and is not specifically designed to reduce the presence of chemical or biological agents or 

radioactive byproducts.  However, a 90 to 95 percent chemical, biological, radiological, and 

nuclear (CBRN) agent reduction capability is inherent in its operation. 

d. Commercial/contractor-operated water treatment systems in the field.  Commercial 

contractors are frequently engaged to produce water for deployed personnel in the operational 

environment through the DCMA, the LOGCAP or via individual contractor-owned and -operated 

(COO) systems.  Those contractors may operate military ROWPUs or they may setup and 

operate their own water treatment equipment and systems.  Contractor water treatment systems 

may be different from military systems.  They may not be mobile, and may be larger or smaller 

than military systems.  They may also use lower pressure membranes if they are not required to 

desalinate seawater, but they must produce water that meets the MFWS in this publication.  The 

contract between the government and the contractor must specify the details of the required 

treatment and quality of the end product to ensure that contractor-produced potable water is as 

good as water produced by military ROWPUs and military operators.  Appropriate-level PM 

assets should participate in developing contracts for water production in the field to ensure that 

all necessary requirements are addressed in the contract documents. 

(1)  Contractors that produce water for military use during deployments using nonmilitary 

treatment equipment must have documentation that the chemicals and materials they use have 

been appropriately tested and certified to current NSF International (NSF)/American National 

Standards Institute (ANSI) Standards 60 and 61.  Systems which employ ultraviolet (UV) 

Feed Water 

Pump 

Basket Strainer 

Polyelectrolyte 

Coagulant 

TDS Meter 

Calcium 

Hypochlorite 

Sequestrant 

(Scale Inhibitor) 

Multi- 

Media 

Filter 

Cartridge 
Filter 

Turbidity 

Meter 

RO Vessel 

Brine/Reject Water 

Backwash Wastewater 

Carbon and 

Ion 

Exchange 

Filters 

(optional) 



TB MED 577/NAVMED P-5010-10/AFMAN 48-138_IP 

 

Part I – Multiservice – Chapter 2 11 

radiation for disinfection must also be tested and certified to NSF/ANSI Standard 55.  

Contractors will provide the certification documents and/or copies thereof to PM personnel on 

request. 

(2)  PM personnel have surveillance or oversight responsibilities for COO water 

treatment systems that produce drinking water and/or water used for showering and personal 

sanitation in their area of operations (AO).  Contractors who operate water systems must provide 

PM personnel with information that allows them to assess the capabilities and effectiveness of 

their water collection, treatment, storage, and distribution operations.  Required information 

includes system and specific equipment manufacturers’ names and model numbers; 

manufacturers’ specifications, operating procedures, and parameters; maintenance procedures 

and frequencies; and operational monitoring and testing parameters, procedures, and frequencies. 